

Ferric carboxymaltose (Ferinject®) dosing table according to patient Hb and dosing weight*

Hb	Patient body weight				
g/L	Less than 35.0kg	35.1kg to 39.9kg	40.0kg to 49.9kg	50.0kg to 69.9kg	70.0kg or more
Less than 100	500 mg	Week 1: 700mg Week 2: 700mg	Week 1: 800mg Week 2: 700mg	Week 1: 1000mg Week 2: 500mg	Week 1: 1000mg Week 2: 1000mg
100 to 140	500 mg	Week 1: 500mg Week 2: 500mg	Week 1: 500mg Week 2: 500mg	1,000 mg	Week 1: 1000mg Week 2: 500mg
Greater than 140	500 mg	500mg	500mg	500 mg	500 mg

*Ensure dosing weight established prior to prescribing (dosing weight dependent on BMI and/or history of micronutrient deficiency)

See 'Iron therapy support tools' under 'Blood and blood products' intranet site for more details (18/2/21)